—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 2
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Level (dBuvim) Date: 2007-09-13

FCC CLASS-B

g

4 5 B
3 3
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Freguency ipiz)
Bite - GCHDEHT
Condition o LF-ANTE6 11210 HORIZON TAL
EUT : PD& Braut Phone (WiFi_802 11WegBT_v2.0
: EDE_VCIF)
Foweex + 120V 80 H=
Modal . FE 783112
MMede : 11b Ta ChO5:245 7 hiH=
Flane - E2
Diata, Fate +A1
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg

1 @ 31.1 22.53 -17.47 40.00 34.37 12.95  0.64 31.43 100 258 Peak

= 101.3 Z1.00 -2Z.50 43.30 40.01 11.07 1.07 31.15 o --- Peak

3 207.9 22,21 -21.28 43.50 41.91  9.76 1.57 31.03 yey --- Peak

4 311,29 27.36 -12.64 46.00 42,77 13.53 1.98 30.92 ik --- Peak

3 g66.,3 26,01 -12.99 46,00 32.45 Z0.29 3.68 30.41 ey --- Peak

6 953,82 Z6.28 -19.72 46.00 31.73 Z0.91 3.93 30.2% B --- Peak
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—omonne. FCC Test Report Report No. : FR783112
Level {dBuvim) Date: 2U07-UY-12
117
g
4
FCC CLASS-B
59 E L FCC CLASS-B (AVG)
9
9 1000 H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Hrouahcy ibiz)
Site - BCHDG-HT
Conditiom . SHF-EHF HORN HORIZONTAL
EUT : PDA Srnaat Fhone (WAFLA02 11WgE T_v2.0
. EDR_WVCIF)
Forex o 1 WVaeilH=
hodel . FR #3112
Mode o 11h_ T CROE 243 Mz
Flane - E2
Dits Rate S 11
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
Wiz dBuV/n dB dBuV/m dBu¥ dB/n db db cm deg
1 2390.0 50,39 -Z3.61 T4.00 51.83 30.26 3.7% 35.46 100 0 Peak
Z 23900 39,79 -14.Z1 34.00 41.24 30.Z6  3.75 33.46 100 g Average
3w 24370 105,32 106.90 30.28 3.82 35.47 100 I Peak
4 @ 2437 .0 9% .29 99 .67 30,28 3.82 35.47 100 2 Average
2 2494 0 5Z2.41 -21.59 T4.00 53.7% 30.30 3.88 35.53 100 I Peak
6@ 2494 0 40,925 -13.05 34,00 42,30 30,30  3.8% 353.53 100 2 Average
V@ TPa46.0 56,95 -17.02 T4.00 45,93 39,25  7.70 35.95 100 0 Peak
g2 @ TR0 44 .62 -D.38 54.00 33.62 39.25  T7.70 35.95 100 264 Average
9 9747 .0 3717 -36.83 T4.00 T4.48 983 9,13 36.61 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Level (dBuYim) Date: 2UU7-UY-13

FCC CLASS-B

g

2 5 3]
3 4
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Hraguency iMHz)

Hite ;. DGCHOHY
Condition : LF-ANT( 11210 VERTIC AT
EOT : PO Braat Fhome OFFL_ 80211 BT_v20

: EDE_WOIF)
Forex o 1 WVaeilH=
Wodel . FR 783112
Idode o 11h Ta Ch62437WH=
Flane - E2
Diata Fate 1

Over Limit Readintenna Cable Preamp int Table
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg

1 @ 33.8 29,12 -10.88 40.00 42.94 16.84 0.67 31.32 100 311 Peak

Zm 9.7 26,43 -13.57 40,00 4903  F.46  0.97 31.09 --- --- Peak

3 161.5 22.39 -21.11 43.50 41.93 10.09 1.39 31.02 --- --- Peak

4 311.9% 21.25 -24.73 46.00 36.67 13.53  1.92 30.92 --- --- Peak

3 g15.9 25,57 -Z0.43 46.00 3Z2.63 19.93 3.47  30.47 --- --- Peak

] 943.3 Zh.48 -19.52 46.00 3Z2.03 2Z0.84 3,91 30.29 --- --- Pealk
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—omonne. FCC Test Report Report No. : FR783112
Vi Level {dBuYim) i ~  Date: 2007-09-12
3
4
FCC CLASS-B
59 1 ! FCC CLASS-B {AVG)
” =
0 1000 H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Freguancy \Miz)
Hite - GCHDEHT
Condition . BHF-EHF HOREN VERTICAL
EUT : FDA Brraxt Phone (FAFL 302 11WBT_v20
: EDE_VCIF)
Foweer 120 W 80 H=
Modal . FE 783112
Mode o 11b_ T ChO6245 W=
Flane + E2
Dets Rate L1 _
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 2364.0 32.64 -2Z1.36 T4.00 34.09 30.24 3.73 33.42 100 0 Peak

Z @ 2364.0 40,04 -13.96 54.00 41.49 30.24 3.3 35.42 100 281 Average

3w 2437.0 106.81 08,19 30.28  3.82 35.47 o0 0 Peak

4 @ 2437.0 99,52 100,90 30.28  3.82 35.47 100 281 hverage

3 2494 .0 53.84 -Z0.16 T4.00 535.18 30.30 3.88 35.53 100 0 Peak

6 m 24940 41.54 -12.46 54.00 42.8%9 30.30 3.8% 35.53 100 281 Awerage

7 @ 8262.0 56.9Y -17.03 74.00 45.43 39.39 8.08 356.00 100 0 Peak

g m 8262.0 45.02 -8.98 54.00 33.54 39.39 8.08 36.00 100 169 dveraze |

Q 9747.0 43,22 -30.78 T4.00 80.33 -9.8% 9.15 36.61 100 0 Peak

Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 3
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
g LEvel (dBuVim) g T Date: 2007-09-13

FCC CLASS-B

2 3
0 30 224. 418. 612, 806. 1000
Trace: (Discrete) FrequancyMiz)
Hite - GCHAHY
Condition : LF-ANT(351121) HORIZONTAL
EUT - PDA Smext Pheme (WiFi_ 802 11Wg/BT_v20
. EDE_VCIF)
Foweer 120 W 80 H=
Model . FE. 783112
Mode - 1h_Tee_Chi1 24620 Hz
Flamne : E2
Dats Faste T
Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limtt Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBuVfu dB dBuV/im  dBuV  dBfw dB dB ci deg

1 @ 31.9 Z3.16 -16.84 40.00 35.653 18.25 0.65 31.39 100 223 Peak

i 101.3 22,08 -21.42 43.50 41.09 11.07 1.07 31.15 S --- Peak

3 207,92 Z1.93 -Z1.37 43.30 41.63  9.76 1.27 31.03 - --- Peak

4 311,92 26.84 -19.16 46.00 42.25 13.53 1.98 30.92 --- --- Peak

2 g61.4 25,38 -Z0.6Z 46,00 31.88 20,25 3.66 30,42 s --- Peak

] 9244 26,26 -19.74 46,00 32.02 20,70 3.87 30.33 - --- Peak
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—anone. FCC Test Report

Report No. : FR783112

Vi Level {dBuYim) Date: 2007-09-12
3
il
FCC CLASS-B
50 7 FCC CLASS-B (m_JG)'
9
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) REeguenCE hikiz)
Site : [CHDGHY
Condition : BHF-EHF HOEN HORTZCONTAL
EUT ;. FDA Brraat Phone OFAFL 80211 EBT_v2.0
: EDR_WVCIF)
Fowrex + 10 W80 H=
hfodel | FR 112
Mode o 11b_ T Chll 24620 H=
Flane =2
Diata Fate =
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuV/im dB dBuV/m dBu¥V  dB/m dB dB ci deg
1 Z390.0 50,08 -Z3.92 T4.00 51.33 30.Z6  3.73 33.46 100 0 Peak
2@ 2390.0 39.20 -14.20 54,00 41.25 30.Z26  3.75 35.46 100 7 Averaga
3 Z462.0 106 .48 107.83 30.29  3.84 35.49 100 0 Peak
4 @ 2462.0 99,23 100,60 30.20  3.84 35.49 100 7 Averaga
2 486,01 52,97 -Z1.03 74,00 354,33 30.29  3.86 353.51 100 0 Peak
6@ 2486.1 41.83 -12.17 54.00 43,19 30.29  3.86 35.51 100 7 Averaga
7 2241.0 56,98 17,02 74.00 45,50 39.41 g.06  35.9% 100 0 Peak
B g241.0 45,02 2,98 34,00 33.34 30,41 .06 35.9% 100 257 Average |
¥ 0z46.0 39,33 3467 7400 V.32 963 9.1 36,04 100 0 FPeak
Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Level {dBu¥/im) g RO T Date: 2007-00-13

a0

FCC CLASS-B
=

2
3 4 = "
0 30 224. 418. 612, 806. 1000
Trace: (Discrete) FrequancyMiz)
Site : CCHDGHY
Condition : LF-ANT(51121) VERTIC AL
EOT . PD& Brart Phone (WiF_802 11 BT_v2 0
: ELR_VCIF)
Foweer 120 W 80 H=
Model : FR 73112
Wode : 11b_Ta Chll 24650 H=
Flans : B2
Diata Rate il
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuVim dB dBuV/m dBu¥V dB/m dB dB ci deg

1 @ 33.2 20,11 -10.8%9 40.00 42.27 17.54 0.66 31.36 100 356 Peak

Z 78.3 26,49 -13.51 40,00 49,23 7.41 0.96 31.10 2EE --- Peak

3 161.5 22.68 -20.82 43.50 42,22 10.09 1.3 31.02 --- --- Peak

4 31,9 ZZ.04 -Z3.96 46,00 37.45 13.53 1.98 30,92 — --- Peak

5 g22.9 24,93 -21.07 46,00 31.91 19,928  3.50 30.46 e --- Peak

] 953.8 Z5.69 -Z0.31 46.00 31.14 Z0.91 3.93 30.28 e --- Peak
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—omonne. FCC Test Report Report No. : FR783112
i Level (dBuYim) i ~  Date: 2007-09-12
3
&
FCC/CLASS-B
hH0 7 I FCC CLASS-B {AVG)
9
9 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) HECQUBNER N Hel
Site : (BCHDG-HT
Condition . SHF-FHF HORN VEETICAL
EUT - PO Ssxt Phone (WiFL 802, 11Wg/B T v2.0
: EDR_WVCIF)
Forex o 1 WVaeilH=
Model . FR 73112
Mode : 11b_Tx Chil 24620 Hz
Flane : E2
Diata Fate T
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Fos Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB ci deg
1 2384.0 51.63 -Z22.37 T4.00 53.06 30.2%  3.7% 35.44 100 1 Peak
Z Z3g4 .0 40,39 -13.61 34.00 41.83 30,25  3.73 35.44 100 279 bverage
3@ 24620 107 .74 109,11 30,20  3.84 35.49 100 1 Peak
4 @ Z462.0 100,16 .. ... 101,33 30,29 3.84 35.49 100 279 bverage
3 2485 .2 52.94 -Z1.06 T4.00 54.30 30,29  3.86 35.51 100 1 Peak
6@ 2483.2 42,64 -11.36 34,00 44,00 30,29  3.86 353.31 100 279 bverage
i# FaV2.0 5690 -17.10 T4.00 46,27 39.02  T7.64 36.02 100 1 Peak
2 75720 44 .92 -9.Z8 34,00 34,00 30,02 7.64 36.02 100 349 bverage
9 0460 44 .60 -Z2.40 T4.00 81.58 -9.63 9.18 36.54 100 1 Peak
Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 4
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Level {dBuYim) Date: 2UUs-UY-12

FCC CLASS-B

g

” B
5
2 3
9 30 224. 418. 612, 806. 1000
Trace: (Discrete) Hraguency iMHz)

Hite - GCHDEHT
Condition : LF-ANTEE 11210 HORIZON TAL
EUT : PDA Brraxt Phone (WP 302 11WBT_v20

: EDE_VCIF)
Fower + 120V 0H=
Modal . FE 783112
Mode " 11 Te OWOL 241 IH
Flans : B2
Diata Fate ) o

Over Limit Readintenna Cahle Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark

MHz dBuWVfu dB dBuV/im  dBuV  dBfw dB dB cii deg

1 31.1 2299 -17.01 40.00 34.82 12.95 0.64 31.43 --- --- Pealk

2 101.3 24.10 -19.40 43.50 43.11 11.07 1.07 31.15 --- --- Peak

5 174.2 22,40 -21.10 43.50 42,13 9.82 1.44 31.02 --- --- Pealk

4 J11.e 28,77 -19.23 46,00 42,18 13.53 1.98 30.92 --- --- Peak

] 873.3 25.82 -20.1% 46.00 32,17 20.34  3.71 30.40 --- --- Pealk

oo a01.3 29.92 -16.08 46.00 35.93 Z20.54 3.82 30.37 100 206 Peak
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—anone. FCC Test Report

Report No. : FR783112

Vi Level {dBuYim) Date: 2007-09-12
3
FCCCLASS-B
it} o I FCC CLASS-B (A\_JG)'
q
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) REeguenCE hikiz)
Site : BCHG-HT
Condition . SHF-FHF HORN HORIZONTAL
EUT - FDA #rmeat Phone (WiFL 802 11Wg/BT v2.0
: EDR_WCIF)
Foweer 120 W 80 H=
Model . FR. 73112
Mode - 11z Tx_CH01 24120 Hz
Flans : B2
Diata Feate ]
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg
1 Z390.0 53.42 -Z0.58 T4.00 54,87 30.Z6  3.73 33.46 100 0 Peak
Z @ 2390.0 41.65 -12.3% 54.00 43,10 30.26  3.75% 35.46 100 I Average
3 Z412.0 29,61 101.03 30.27 3.77 35.46 100 0 Peak
4 @ 2412.0 91,15 92.57 30.27  3.77 35.46 100 I hverage
a2 m 2404 .0 4041 -13.59 324.00 41.76 30.30 3.88% 35.33 100 I bverage
B 2494 .0 51,04 -ZZ.96 T4.00 52,39 30.30 3.8% 353.53 100 0 Peak
7 20ZZ2.0 56.41 -17.59 T4.00 44.86 39.39  T7.83 35.80 100 I Peak
2@ 202Z2.0 44 .30 -9.70 34,00 32,74 39,59  T7.83 35.86 100 174 Average
9 9e51.0 3077 -37.23 T4.00 T4.40 -10.07  9.12 36.68 100 I Peak
Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuWim) . b Date: 2007-09-12

FCC CLASS-B
{
10 LSS i i
2 4 5 &
3
9 30 224. 418. 612. 806. 1000
Trace: (Discrete) PEEQHEnCE btz)
Hite : BCHO-HY
Condition : LF-ANT(3 11210 VERTIC AT
EOT : FDA et Phome OFIFL_S302. 11N EB T v20
: EDE_WOIF)
Fowrex 1 1AW 80 H=
Model . FR 783112
Mode : 11z Tx CROL 24120z
Flane - E2
Diata Fate &

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limtt Line Lewel Factor Loss Factor Paos Pos Remark

MHz dBuVfu dB dBuV/im  dBuV  dBfw dB dB ci deg

1 @ 33.2 2844 -11.36 40.00 41.533 17.34 0.66 31.36 100 332 Peak

2 g0.5 20.13 -13.87 40.00 48.73 T.52  0.97 31.09 --- --- Peak

3 161.5 22.31 -21.1% 43.50 41.83 10,09 1.39 31.02 --- --- Pealk

4 78,8 24.87 -Z1.13 46.00 32.38 19.62  3.38 30.51 --- --- Peak

2 862.8 25.99 -20.01 46.00 3Z2.47 20.27  3.67 30.41 --- --- Pealk

] a01.3 27.36 -18.64 46.00 33.36 Z0.54 3.82 30.37 --- --- Peak
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—omonne. FCC Test Report Report No. : FR783112
17 Level ([dBuvm) Date: 2007-U09-12
5
FCC/CLASS-B
50 E: i FCC CLASS-B {AVG)
9
l'-I1l]l.'ll.'l 5800, 10600, 15400, 20200, 265000
Trace: (Discrete) Hrouahcy ibiz)
Site - MBCHOHY
Condition : BHF-EHF HOFEN VERTICAL
EOT : FDA et Fhone OFAFL_302. 11 BT _v2.0
: EDE_WCIF)
Forex o 1 WVaeilH=
Model : FR 783112
Mode © g Tae CHOL2412MHz
Flane - E2
Diata Fate by

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark

Wiz dBuV/n dB dBuV/m dBu¥ dB/n db db cm deg

1 2380.2 54.93 -19.07 T4.00 56.36 30.26 3.7 35.44 100 [ Peak

Z 23892 41.84 -1Z2.16 34.00 43.27 30.Z6 3.7 35.44 100 282 bverage

3w 2412.0 100,93 0285 a0.2¥ 3.79  35.47 100 I Peak

4 @ Z412.0 92,38 93,80 30.27 3.77  35.46 100 282 bverage

o @ 2a00.0 4072 -13.28 54.00 4Z2.07 30.30 3.88 35.53 100 2872 bveraze

] Z500.0 51,00 -Z3.00 T4.00 52,33 30.30 3.88  35.53 100 0 Peak

i 121.0 56,84 17 .16 74,00 45,33 30,46 oo 35,96 100 0 Peak

2 @ 2181.0 45,19 -8.81 54.00 35.69 39 45 2.00 35.96 100 200 hverage |

9 9651.0 39,50 -34.50 T4.00 TF¥.1E3 -10.07 9,12 36.68 100 0 Peak

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc. Page No. : 119 of 151
TEL : 886-2-2696-2468 Report Issued Date : Oct. 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 01

FCC ID : UCVHSTNH-F17C



—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 5
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level (dBu\im) ’ ~  Date: 2007-09-12

FCC CLASS-B
=

P A o |

4 5 G
4 3
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) PEEQHEnCE btz)

Hite : BCHOE-HY
Condition o LE-ANTER 1121 HORTAON TAL
EUT : DA et Phone OFFL 80211 EB T v20

: EDE_WOIF)
Forex + 1 VaeilH=
Model - FR 783112
Mode © 1lg Tx ChOGM43TMHz
Flane - E2
Diata Fate : B o

Over Limit Readintenna Cahle Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark

MHz dBuVim dB dBuV/m dBu¥V dB/m dB dB ci deg

1 @ 30.5 23.18 -16.82 40.00 35.01 18.95 0.64 31.43 100 244 Peak

2 101.3 23.12 -20.38 43.50 42,13 11.07 1.07 31.13 --- --- Pealk

3 207.9 Z21.57 -21.93 43.50 41.27 2.70 1.57 31.03 --- --- Peak

4 1.9 20.38 -19.62 46.00 41.80 13.53 1.98  30.92 --- --- Peak

2 808.9 23.33 -20.67 46.00 3Z.48 19.88  3.45 30.48 --- --- Pealk

] a01.3 25.74 -Z0.26 46.00 31.75 Z20.54 3.82 30.37 --- --- Peak
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—omonne. FCC Test Report Report No. : FR783112
Level {dBuvim) Date: 2U07-UY-12
117
4
FCCCLAS_S-B
59 | } FCC CLASS B (AVG)
9
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frenueney INHz]
Site : BCHG-HT
Condition . HF-FHF HORN HORIZONTAL
EUT - FDA Srsxt Phone (WiFL 2802, 11Wg/B T v2.0
: EDR_WVCIF)
Porex : 1A VaeilH=
Model . FR #3112
Mode : 11g Tx CHOG:243hHz
Flane - E2
Diata Fate B
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuVim dB dBuV/m dBuV  dB/m dB dB ci deg
1 2358.0 50.18 -23.82 T4.00 351.65 30.24 3.71 35.42 100 1 Peak
Z Z358.0 39,15 -14.8> 34,00 40,62 30,24  3.71 35.4Z2 100 b Average
3@ 24370 9253 93.91 30.28 3.82 35.47 100 b Average
4 @ Z437.0 100,03 101.43 30,27 3.79 35.47 100 0 Peak
g 2404 0 51.24 -Z2.76 T4.00 5Z2.59 30.30  3.88 35.53 100 0 Peak
6@ 2494 0 40,81 -13.19 34,00 42,16 30,30  3.8% 33.53 100 b Average
i 2172.0 56,57 -17.43 T4.00 45.07 39.46  T7.98 35.94 100 [l Peak
[ @ 1720 45,19 - ] 54,00 33,69 39,46 7,92 35,94 100 65 Awerage |
9 Qv4T .0 3624 -37.76 T4.00 T3.53 -9.8% 9.1 36.61 100 1 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 121 of 151
TEL : 886-2-2696-2468 Report Issued Date : Oct. 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 01

FCC ID : UCVHSTNH-F17C



—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

P Level {dBuvim) Date: 2007-09-13
FCC CLASS B
|.
40———J i i
2 5 ]
3 4
0 30 224. 418. 612 806. 1000
Trace: (Discrete) REeguencE k)
ite : BCHO-HY
Condition o LF-ANT(3 11210 VERTIC AT,
EOT : FDA Brraat Phone OFAFL 80211 EB T v2.0
: EDE_WCIF)
Fowrex + 10 W80 H=
Model . FR 783112
Mode : 11z Ta CROE243 Mz
Flane - E2
Diata Fate : B

Over Limit Readintenna Cable Preamp int Tahle
Freq Level Limitt Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuViu dB dBuVim  dBuV  dBfw dB dB cii deg

1 @ 33.2 29.16 -10.84 40.00 42,32 17.34 0.66 31.36 100 302 Peak

Z @ gl.0 26.50 -13.50 40.00 48.95 T.67 0.98 31.09 --- --- Peak

3 163.4 21.92 -21.58 43.50 41.49 10.05 1.40 31.02 --- --- Peak

4 311.9 21.92 -24.08 46.00 37.33 13.53 1.92 30.92 --- --- Pealk

2 T78.8 20,06 -19.94 46.00 33.37 19.62  3.38 30.51 --- --- Peak

] 937.3 26.23 -19.77 46.00 31.63 2Z0.94 3,93 30.28 --- --- Pealk
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—omonne. FCC Test Report Report No. : FR783112
- Level {dBuvim) Date: 2U07-UY-12
5
4
FCCCLASS B
59 i} l FCC CLASS-B (AVG)
g
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) rretuehcy ]
Site . (BCHDE-HY
Candition . ¥HF-FHF HORM VERTICAL
EUT : PO et Fhone (WiFL 802 11WgB T v2.0
: EDE_WCIF)
Fomrex 1 10 Wae S 0H=
hiadel . FR 725112
Mada s g Toe CRDE245 T
Flane - E2
Diata Fate LB

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark

MWHz dBu¥fu dB dBuV/m  dBuV  dB/w dB dB cii deg

1 2390.0 30.33 -23.67 T74.00 351.77 30.26  3.75 35.46 100 0 Peak

Z @ 2390.0 40,55 -13.45 54.00 42.00 30.26  3.73 35.46 100 281 hverage

3w 2437.0 101.11 02,50 30.28 3.82 35.49 oo 0 Peak

4 @ 2437.0 92,62 ____ _ ... 94,00 30.28 3.82 35.47 100 281 hverage

3 24880 53.28 -20.7Z T4.00 34.63 30.30 3.86 33.31 oo 0 Peak

6@ 2488.0 41.25 -12.75 34.00 4z2.60 30.30 3.86 35.51 100 281 hverage

s 8016.0 36.9Y -17.03 74.00 45.43 39.59 T7.8]1 35.86 100 0 Peak

2@ 2016.0 44,72 -9.28 54,00 33.18 39.59 7.81 35.86 100 129 hverage

g a747.0 40,25 -33.75 T4.00 T7.56  -9.85  9.13 36.61 100 0 Peak

Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 6
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Leswel {dBuvim) Date: 20U07-UY-13

FCC CLASS B

O S o |

4 A
A
2 3
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency, {hHz)

Bite - GCHOGHY
Condition : LF-ANTIG1120 HORIZONTAL
EUT : FDA Brnact Phone (WiFL 802 11WeBT_v2.0

: EDE_ViIF)
Fower s 120V H=
Idodel : FE #3112
Wode o 11z T Chll 24620 H=
Flans =]
Diata Rate b =

Over Limit Readdntenna Cahble Preanp 4nt Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Hemark

MHz dBuV/n dB dBuW/in  dBu¥  dBfw 4B 4B cii deg

1 @ 31.1 2245 -17.35 40.00 34.29 12.95 0.64 31.43 100 288 Peak

2 101.3 22,22 -21.28 43.50 41.24 11.07 1.7 31als --- --- Peak

5 200,90 Z21.70 -Zl.80 43.50 41.40 9.6 1.37 31.03 --- --- Peak

4 3119 26,81 -19.19 46.00 42,22 13.53 1.98 30.92 --- --- Peak

] 78,8 24.02 -Z1.0%8 46.00 32.43 19.62  3.38 30.31 --- --- Peak

f a01.3 26.81 -19.19 46.00 32.82 Z20.54 3.824 30.37 --- --- Peak
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—omonne. FCC Test Report Report No. : FR783112
iz Lewvel {(dBuVWim) - Date: 2007-09-12
3
A
FCC CLASS-B
i) 7 FCC CLASS-B (AVG)
g
0 1000 H800. 10600, 15400. 20200. 25000
Trace: (Discrete) rrgguenci(ikiz)
Hite . BCHEHY
Clondition . SHF-FHF HOEN HORTZSNTAL
EUT : FDi Srmext Fhone (WiF_802 11Wg/BT_v20
: EDE_ViOIE)
Fowrex : 1 0WVacA0H=
Model . FE #3112
Mode ¢ 11z T Chl1:2462MHz
Flane - E2
Datss Feate 6 o
Over Limit Readintenna Cahble Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBuV/n dB dBuWin  dBu¥  dB/w 4B dB cii deg

1 2384.0 50,35 -Z23.65 T4.00 51.79 30.2> 3.75 35.44 100 0 Peak
2 4384 .0 40,41 -13.59 54.00 41.85 30.25 3.73 35.44 100 T hverage
3@ 2462.0 99 .24 100.60 30,29  3.84 35.49 100 0 Peak
4 @ Z462.0 90,49 . _ . 91.86 30.29 3.84 35.49 100 T hverage
J 2483.5 50.33 -23.47 7T4.00 31.88 30.29 3.86 35.31 100 0 Peak
o m Z483.5 41.67 -12.33 54.00 43.03 30.29 3.806 35.51 100 T hverage
7 @ 8091.0 56.61 -17.3% 74,00 45.09 39.53 7.89 35.90 0o 0 Peak
[& @ g091.0 44,98 -9.22 54.00 33.26 39.53 Y.89 35.90 0o 149 Average |
] 92460 37.83 -30.10 T4.00 T4.83 -9.63 9.18 36.34 0o 0 Peak
Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
a0 Level (dBuvim) Date: 2007-09-13

FCC CLASS-B

2 5 5}
3 4
0 30 224, 418. 612, B806. 1000
Trace: (Discrete) Freguency i)
ite o ECHO-HY
Condition : LF-ANT( 11210 VERTIC AT
EOT : PO Braat Fhome OFFL_ 80211 BT_v20
: EDE_WOIF)
Fower + 120V 0H=
Idodel . FE 73112
Wode o 1lg T Chll 24620 H=
Flans : B2
Diata Rate B
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos Hemark
MHz dBuVim dB dBuV/m dBuV  dB/m dB dB cit deg

1 @ 32.4 28.85 -11.15 40.00 42.01 17.54 0.66 31.36 100 335 Peak

Z @ #1.8 25.94 -14.06 40.00 48,39 T.67  0.98 31.02 --- --- Peak

3 101.3 22,25 -21.25 43.50 41.26 11.07 1.07 31.15 --- --- Peak

4 311,29 22.54 -23.46 46,00 37.95 13.53 1.98 30.92 --- --- Peak

3 878,92 25,532 -Z0.48 46,00 31.81 20,38  3.73 30.39 gy --- Peak

6 955,29 26,838 -19.12 46,00 32.30 20,23  3.93 30.Z%8 SEE --- Peak
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—omonne. FCC Test Report Report No. : FR783112
17 Level {dBuvim) Date: 2007-09-12
3
il
FCCCLASS B
59 7 FCC CLASS-B (AVG)
9
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) rretuehcy ]
it : BCHDG-HT
Condition . SHF-FHF HORN VERTICAL
EUT : FDA St Fhone (WiFL 802 11WgB T _v2.0
. EDR_VOIF)
Foweex + 120V 80 H=
Model . FR. 73112
Mode - 11z Te_Chil2462MHz
Flans : B2
Diata Fate 6
Over Limit Beadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Fos FPos Remark
MHz dBuV/im dB dBuV/m  dBu¥V  dB/w dB dB cit deg
1 2388.0 5Z2.17 -21.83 T4.00 53.60 30.26 3.75 35.44 100 0 Peak
Z Z388.0 40,80 -13.20 34.00 42,23 30.Z6  3.73 33.44 100 221 hverage
@ 24620 100 .42 101.98 30.29 3.34 35.49 100 0 Peak
4 @ 24620 9Z.04 93.41 30.29 3.34 35.49 100 281 Average
3 2483.5 52,75 -Z1.Z> T4.00 34,11 30,29  3.86 35.31 100 0 Peak
0w 24835 4235 -11.62 24.00 4371 30,28  3.806 35.51 100 281 Average
7 7971.0 56,31 -17.69 74,00 44,83 39.55 7.7% 33.86 100 0 Peak
g2 @ V1.0 4419 081 H4.00 3271 39.3% T7.78 35.80 100 132 Average
9 98460 40,75 -33.Z2> T4.00 T?.FEO-9.63 9.1% 36.54 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 9
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level ([dBuvim) Date: Z2UU7-UY-U8
FCC CLASS-B
68
40 —
I 42 g
g 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Hite - CHDI-HY
Condition : LF-BILCG HORIZON TAL
EUT © FDA Srrast Phone
Fonrex o 120V AH=
Model © FR maliz
More . BT Tor CH7E, 2450MEzt Adapher
Fate . DHS
Flans . B2
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
1 35.1 32.72  -T.2% 40.00 42,43 15.53  Z.45 Z7.69 100 0 Peak
Z 7.1 32,42 7,58 40,00 0,31 6,37 3.30 Z7.75 100 0 Peak
3@ 00,1 40,48 -3.02 43.50 55,40  9.63 3.57 Zg.l12 100 236 Peak
4 TR2.1 33.84 -1Z2.16 46,00 37,32 20,75  5.59 Z9.82 100 0 Peak
5 g0g.2 34.27 -11.73 46,00 37.59 20,76  5.71 29.79 100 0 Peak
B 839,79 3Z.90 -13.10 46,00 33,74 20,82  5.90 29,56 100 0 Peak
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—omonne. FCC Test Report Report No. : FR783112
- Level (dBuvimn) . - - Date: 2007-09-08
3
il
FCCCLASS-B
-6dB
T
9
7 . FCC CLASS-B (AVG)
54 i &dB
7 i1
# 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site . (BCHE-HY
Condition - HORN-5741-2007-05 HORIZONTAL
EUT . P& Sveat Phone
Fomeex - 120VAAIHz
Madel . FE. 723112
Momre - BT T CH?®, 24800 e+ Adapter
Fate . DHS
Flane - E2

Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 2330.0 29,07 -24.93 34,00 30.88 22,19 2.80 3Z.80 100 320 Average
2 23300 41.61 -32.39 74.00 43,42 Z3.19 2.80 32.30 g0 0 Peak
3@ 2480.0 96,49 97.95 22,47  2.87 32.80 100 0 Peak
4 @ 2420.0 24,97 g86.43 22,47 Z2.8T7 32.80 g0 320 hwerage
3 2483.5 39,33 -14.67 T4.00 6079 22,47  2.87 3Z.80 100 0 Peak
6| 2423.5 49,50 -4.50 34,00 50,96 Z8.47  2.87 32.80 g0 320 hwerage
T 8646.0 33.01 -20.99 74,00 42,22 37.93 6.00 33.13 100 0 Peak
8 g646.0 38.68 -15.32 54.00 27,89 37.93  6.09 33.23 100 312 hwerage
g I0521.0 39,533 -14.47 74.00 46.14 32.79 7.50 32.90 100 0 Peak
10 1I0521.0 42.76 -11.24 54,00 29,37 38.79 7.30 32.90 g0 242 hwverage
11 14418.0 64,04  -9.96 74,00 453.458 42.16 8.01 31.61 100 0 Peak
121 144180 50.3% -3.61 54.00 31.83 4Z.16 2.01 31.61 a0 288 hwerage

Remark: #3 and #4 Fundamental Signal
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=onronne. FCC Test Report

Report No. : FR783112

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2U07-UY-UY

Level {dBuvim)
80

FCC CLASS B
68
40 1_| 4 0F
g 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Hite - CHDI-HY
Condition . LF-BILCG WERTICAL
EUT - PO Svrart Phone
Forex o 120V AH=
Modal . FR 783112
Mome " BT T CH7, MMt Adapter
Fata . DHS
Flane - E2
Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
[1a 34.1 37.60 -2.40 40.00 46.82 16,12  2.35 27.69 100 356 QF |
Z 80,2 31.69 -8 31 40,00 4917  T.36 Z.8% ZT7.66 100 0 Peak
3 200,101 34.50 -2.00 43.50 49,42 9,63 3.57 Zg.12 100 0 Peak
4 TE6.9 0 34,96 -11.04 46,00 38.78 20,73 5.16 29.71 100 0 Peak
2 TRZ.1 36,33 -9.67 46,00 39,81 20,73  5.59 Z9.82 100 0 Peak
6 g0g.2 36,21 -9.79 46,00 39.53 20,76  5.71 29.79 100 0 Peak
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—omonne. FCC Test Report Report No. : FR783112
- Level (dBuvimn) . - - Date: 2007-09-08
L]
FCCCLASS-B
-6dB
) T3
q FCC CLASS-B (AVG)
LT N i -6dB
3 e 1
B 1000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz)
Site - BCHM-HY
Condition . HORN-6741-200705 VERTICAL
EUT - PO Svrart Phone
Fonrex o 120V AH=
Wodel . FR 73112
Mo . BT Tx CH?, 24800Hz+ Adspte
Fate . DHS
Flane . E2

Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 16360 27,18 -26.82 54.00 32,11 25.9% 2.28 33.17 100 240 hverage
2 1636.0 49,25 -24.75 T74.00 34.18 25.96  2.28 33.17 100 0 Peak
3 2372.0 41,32 -32.68 T74.00 43,06 28.26 2.80 32.80 g0 0 Peak
4 2372.0 28,14 -25.86 34.00 29.88 282,26 2.80 3Z.80 100 40 Average
3 @ 24200 93.98 95.44 22,47 Z2.8T7 32.80 g0 0 Peak
6@ 2430.0 82,91 8437 2847 2.87 32.80 100 40 Average
T 24835 5759 -16.41 74,00 59,05 Z8.47  2.87 32.80 100 40 Peak
8! 2483.5 48,12 -5.88 34.00 49.58 28.47  2.87 32.80 100 40 Average
9 g8341.0 52.15 -Z1.85 T74.00 41.21 37.91 6.24 33.21 100 0 Peak
10 8541.0 38.89 -15.11 34.00 Z7.95 37.91 6.24 33.21 100 230 Average
11 I0521.0 60,58 -13.42 74.00 47.1% 38,79 7.50 32.90 g0 0 Peak
12 I0521.0 41.98 -12.02 34.00 Z8.59 38,79 7.50 32.90 100 245 hverage
13 140460 63,60 -10.40 74,00 44.90 41.56 8.31 31.16 g0 0 Peak
14 1 14046.0 49,59 -4.41 34.00 30.89 41.56 §.31 31.16 100 233 Average

Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Test Mode : Mode 12
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level {dBukim) Date: ZUU/-UY-UY
FCC CLASS-B
6B
401—|
- = 4 5 5
g 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Hite - GCHE-HY
Condition . LF-BILOG HCORIZONTAL
EUT - FDA Srrat Pheme
Fonrex o 120V AH=
Model . FE 3112
Mz . BT Tx CH?, 2480MHzt Adaphe:
Eate . 2THS
Flans . B2
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
1 @ 35.1 36.80 -3.20 40.00 46.51 15.53 2.45 Z7.69 100 265 Peak
Z 75,1 31.62  -8.3%8 40,00 49,31  6.37  3.30 Z7.75 100 0 Peak
3| 00,1 39.94 -3.56 43.50 54.86  9.63  3.57 Zg.l12 100 0 Peak
4 T2T.7 0 32.83 -13.17 46,00 36,95 20,38 5.1% Z29.6% 100 0 Peak
5 g0g.2 34.86 -11.14 46,00 38.18 20,76  5.71 29.79 100 0 Peak
B 839,79 33.26 -12.74 46,00 36,10 20,82  5.20 29,56 100 0 Peak
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—omonne. FCC Test Report Report No. : FR783112
- Level (dBuvimn) . - - Date: 2007-09-08
4
FCC/CLASS-B
-6dB
3 il
7 . FCC CLASS-B (AVG)
LT | f
4 -6dB
2
# 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site . (BCHE-HY
Condition - HORN-5741-2007-05 HORIZONTAL
EUT . P& Sveat Phone
Fowrex o 120V
hiadel . FR 75112
Morre . BT T CH7E, 24800zt Adapter
Rate - 2DHS
Flane . Ed

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 23400 28,46 -Z5.54 4.00 30.2% Z3.19  2.7% 32.80 100 332 hwerage
2 2340.0 41.38 -32.42 T4.00 43.41 22.19 2.7 32.80 100 0 Peak
3 2420.0 24,30 85.76 28,47 Z.8T7 32.80 g0 332 hwerage
4 @ 2430.0 96,938 98.44 22,47 2.87 32.80 100 0 Peak
3 2423.5 63.24 -10.16 74.00 65,30 Z8.47  2.87 32.20 100 0 Peak
6| 24835 50,24 -3.76 X400 51.70 28,47  2.87 32.80 g0 332 hwerage
T 8202.0 532.09 -21.91 74.00 41.89 37.43  5.97 33.20 100 0 Peak
8 g202.0 38.50 -15.50 54,00 28,30 37.43  5.97 33.20 100 233 hwerage
g I0521.0 38.81 -15.19 74.00 45.42 38,79 7.50 32.90 100 0 Peak
10 1I0521.0 45,37 -8.63 54.00 31.98 38,79 7.50 32.90 g0 235 hwerage
11 140220 63.36 -10.64 74.00 44.62 41.53 £.35 31.13 g0 0 Peak
121 14022.0 30,50 -3.50 34.00 31.76 41.53 8.35 31.13 100 289 Average

Remark: #3 and #4 Fundamental Signal
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—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

0 Level (dBuvim) Date: 2007-09-08
FCC CLASS B
6B
40 1—| 3 5,
# 30 224, 418. 612, 806. 1000
Frequency (MHz)
Bite . MCHB-HY
Clondition . LF-BILOG VERTICAL
EUT : FDA Brraat Phome
Fomex + 120VAAIH=
Model . FE %3112
Mz . BT Tx CH?, 2480MHzt Adaphe:
Eate . 2THS
Flans . B2
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBu¥fu dB dBuV/im  dBu¥V  dBfw dB dB CiiL deg
[1m 34.9 37.40 -Z.60 40,00 47,11 15.33  Z.45 ZT7.6Q 100 360 QF
2 21.3 31.89 -2.11 40.00 49.26 7.h8 Z2.71 Z7.66 100 0 Peak
3 00,1 36,84 -6.66 43,30 31.76  9.63  3.57 Zz.lZ 100 0 Peak
4 Fe2.1 35.67 -10.33 46,00 39,15 20,75 5,59 Z9.82 100 0 Peak
5 g0g.2 36.87 -9.13 46,00 40,19 20,76 5.71 29.79 100 0 Peak
B 8397 34,41 -11.3% 46,00 37,25 20,82  5.20 29.56 100 0 Peak
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—omonne. FCC Test Report Report No. : FR783112
107 Level ([dBuvim) Date: 200/7-U09-U8
G
H
FCCCLASS-B
-6ilB
10 '
q FCC CLASS-B (AVG)
543 i -6aB
3 nr
g 1000 H800. 10600. 15400. 20200, 25000
Frequency {(MHz)
Site - BCHM-HY
Condition . HORN-6741-200705 VERTICAL
EUT - PO Svrart Phone
Fonrex o 120V AH=
Wodel . FR 73112
Mo . BT Tx CH7, 2480MEHz+ Adapter
Fate . 2DHS
Flans . B2

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 1638.0 28,05 -25.%> 34.00 32.91 26.03 2.28 33.17 100 243 hverage

Z 1638.0 48,13 -25.87 T4.00 52.99 26.03 2.28 33.17 100 0 Peak

3 2350.0 41,37 -32.63 74,00 43.18 23,19 Z.80 32.80 100 0 Peak

4 2330.0 28.63 -25.37 54.00 30.44 28,19 2.80 32.80 o0 30 Average

2 @ 2430.0  20.53 g1.99 23,47 2.87 32.80 100 30 hAverage

6 m 2480.0  95.00 a6.46 28,47 2.8T7 3Z2.80 100 0 Peak

7 2433.5  59.94 -14.06 T4.00 61.40 23.47  2.87 32.80 100 0 Peak

8 2483.5 46.88  -T.12 54.00 48.34 28,47 2.87 32.80 100 30 Average

a 8730.0 51.98 -Z2.02 T4.00 41.28 37.95 5.99 33.25 100 0 Peak

10 10521.0 60,63 -13.37 74.00 47.24 33,79 7.50 32.90 100 0 Peak

11 0321.0 44,05 -9.95 534.00 30.66 38,79 7.50 32.90 100 237 Average

12 14001.0 63.90 -10.10 74.00 45,12 41.50 8,38 31.10 100 0 Peak

131 14001.0 48,93 -5.07 54.00 30.15 41.50 8.38 31.10 100 236 Awerage

Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 13
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuvimn) . - Date: 2007-09-08
FCC CLASS B
6B
40 L
I e T
2
g 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Site . BCHM-HY
Condition : LF-BILOG HORIZONTAL
EUT © FDA Srrast Phone
Fonrex o 120V AH=
Model : FR maliz
More . BT Ter CHOO, 2402MEt dapher
Fate - 3THS
Flane . E2
Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
1 33.8 27.2% -12.72 40.00 36.50 16,12 Z.35 Z7.69 100 0 Peak
Z To.1 27.71 -12.29 40,00 45360 6.3 3.30 Z7.75 100 0 Peak
3@ 200,101 39,60 -3.90 43.50 54.52 9.63  3.57 Zg.l12 100 225 Peak
4 T2T.7 32,83 -13.17 46,00 36,95 20,38 5.18 29,68 100 0 Peak
5 TR2.1 34,29 -11.71 46.00 37,77 20,75 5.59 Z9.82 100 0 Peak
B g08.2 34,20 -11.80 46,00 37,32 20,76 3.71 29.79 100 0 Peak
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Level {dBuvim) Date: 2UU/-UY-Us
107
3
FCCCLASS-B
-6dB
13
g 11
7 FCC CLASS-B (AVG)
54 j T -648
4] 1T
# 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site . (BCHE-HY
Condition - HORN-5741-2007-05 HORIZONTAL
EUT . P& Sveat Phone
Fomeex - 120VAAIHz
Madel . FE. 723112
Momre - BT Ta CHO0, 2402 et Adapter
Fate . 5-DHS
Flane - E2

Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 2387.9 33.64 -Z0.360 5400 35,32 28.29  2.82 3Z2.20 100 322 Average

2 2387 .9 48 .54 -Z5.46 T4.00 50.ZZ2 2829 Z.82 32.80 100 0 Peak

3w 240Z.0 101.07 102.72 28.33 Z.82 3Z.80 100 0 Peak

4 m 24020 86.21 87.80 28,20 Z.8Z 3Z.80 100 322 hverage

] 2494 .0 28,55 -Z3.45 34,00 20.9% Zg.50 2.87 3Z.20 100 322 Average

] 2494 .0 41,75 -32.25 T4.00 43.1%8 Z8.50  Z2.87 32.80 100 0 Peak

7 8610.0 53.24 -20.76 T4.00 42,39 37.92  6.14 33.22 100 0 Peak

g 8010.0 38.95 -15.05 54.00 ZB.10 37.92 6.14 33.22 100 305 Average

q 10521.0 56.27 -17.73 T4.00 42.88 38.79 T7.530 32.920 100 0 Peak

10 10521.0 42,05 -11.95 54.00 Z8.66 38,99 7.50 32.90 100 322 hverage

11 11814.0 57.57 -16.43 T4.00 41.60 39.26 9.44 32.74 100 0 Peak

12 118140 44,07 -2.93 54.00 Z8.10 39.26 9.44 32.74 100 30 hverage

13 14013.0 62,96 -11.04 74,00 44,21 41.50 8.33 31.10 100 0 Peak

14 | 14013.0 48,97 -5.03 54.00 30.22 41.50 g.35 31.10 100 28 hverage

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc. Page No. : 137 of 151
TEL : 886-2-2696-2468 Report Issued Date : Oct. 11, 2007
FAX : 886-2-2696-2255 Report Version . Rev. 01

FCC ID : UCVHSTNH-F17C



—anone. FCC Test Report Report No. : FR783112

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level ([dBuvim) Date: 200/7-U09-U8
FCC CLASS-B-
-6idB
a0 —] 3 s
I
2
g 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Site : CCHIE-HY
Condition : LF-BILOG VERTIC AL
EOT - PDA Svreaxt Phone
Forex o 120V AH=
Idadal . FR 73112
Mome © BT Ta CHOO, J40ME+ Adspter
EFate : 3-DHS
Flane - E2
Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
[1 @ 33.0 37.85 -Z.15 40.00 46.57 16.71 2.26  27.69 100 326 QF |
Z g2.4 244 -11.56 40,00 4370 772 Z.61 ZT7.66 100 0 Peak
3 00,1 37.33 -6.17 43.50 52,25 9,63 3.57 Zg.l12 100 0 Peak
4 Toi. 1l 3T.18  -2.82 46.00 40.66 20,75 5.59 29.82 100 0 Peak
2 g08.2 36,78 -9.Z2Z 46,00 40,10 20,76 5.71 29,79 100 0 Peak
6 g839.7 34.68 -11.32 46.00 37.52 Z20.82 5.20 29.56 100 0 Peak
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107 Level {dBuWim) . T - - Date: 2007-09-08
i
FCC/CLASS-B
-6dB
Ta
11 13
q FCC CLASS-B (AVG)
54T TF ~6dB
TH
r 1 1
# 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site . (BCHE-HY
Condition - HORN-A741-2007-05 WERTIC AL
EUT . P& Sveat Phone
Fomeex - 120VAAIHz
Madel . FE. 723112
Momre - BT Ta CHO0, 2402 et Adapter
Fate . 5-DHS
Flane - E2

Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 1636.0 49,44 24 .56 74,00 34,37 25.96  2.28 33.17 100 0 Peak
2 1636.0 31.09 -22.91 34.00 36.02 25.96 2.28 33.17 100 242 hverage
3 23803 31.03 -Z2.97 H4.00 3277 Z8.26 2.80 32.80 g0 302 hAwverage
4 2380.3 46.78 -27.22 T4.00 48,52 282.26  2.80 3Z.80 100 0 Peak
3 @ 2402.0  82.95 84.63 2829  Z.82 32.80 g0 302 hAwerage
6@ 24020 96,18 __ . . 87.83 28.33 2.82 3Z.80 100 0 Peak
T 25000 41,27 -32.73 T74.00 42,70 28,50 2.87 32.80 100 0 Peak
3 2500.0 29,67 -24.33 54.00 31.10 28.50  2.87 32.80 100 302 hverage
g 8430.0 32.24 -21.76 T4.00 41.41 3779 6.24 33.320 100 0 Peak
10 8430.0 38.16 -15.84 54,00 27,353 37.79  6.24 33.20 g0 325 hwerage
11 I0521.0 38.22 -15.78 74.00 44.83 38,79 7.50 32.90 100 0 Peak
12 1I0521.0 41.40 -12.60 54,00 28.01 38,79 7.30 32.90 g0 302 hwerage
13 11802.0 538.37 -15.63 74.00 4Z.41 39.26 9.44 32.74 100 0 Peak
14 11802.0 44,23 -9.77 54,00 28,27 39.26 9.44 32.74 g0 35 Average
13 14118.0 63.39 -10.61 74.00 44.64 41.69 §.28 31.23 100 0 Peak
16 1 14118.0 49,01 -4.99 34,00 30.26 41.6% 8.28 31.23 a0 287 hwerage

Remark: #5 and #6 Fundamental Signal
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Test Mode : Mode 14
Polarization : Horizontal

- Level (dBuvimn) . - - Date: 2007-09-09
FCC CLASS-B |
6B
40 ———F e
2
g 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Site . BCHM-HY
Condition : LF-BILOG HORIZONTAL
EUT © FDA Srrast Phone
Fonrex o 120V AH=
Model : FR maliz
More . BT Te CH39, 2441 MEt dapher
Fate - 3THS
Flane . E2
Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
1 32.7 30,93 -9.02 40,00 39.70 16.71 2.26  27.69 100 0 Peak
Z To.1 26,93 -13.03 40.00 44,84  6.37  3.30 Z7.75 100 0 Peak
3@ 200,101 40,30 -3.20 43.50 55.22  9.63  3.57 Zg.l12 100 266 Peak
4 TRZ2.1 35,02 -10.98 46,00 38,30 20,75 5.59 Z9.82 100 0 Peak
5 g08.2 35.42 -10.58 46,00 38.74 20,76 5,71 29.79 100 0 Peak
5] 839.7 34.37 -11.63 46.00 37.21 20,82 5.90 29.56 100 0 Peak
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- Level (dBuvimn) . - - Date: 2007-09-08
4
FCC CLASS-B
-6dB
T
2]
7 FCC CLASS-B {AVG)
54 I -ﬁdB
1 1
# 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Site - BCHM-HY
Condition : HORN-6741-200705 HORIZONTAL
EUT - PO Svrart Phone
Fonrex o 120V AH=
Wodel . FR 73112
I : BT Tx CH39 2441 MH=+ Adapte:
EFate : 3-DHS
Flane - E2

Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 2388.0 41.33 -32.47 T74.00 43.21 28.2%9 2.82 3Z.80 100 0 Peak
2 2388.0 28,58 -Z5.42 4.00 30.26 Z8.29 2.82 32.80 g0 320 hwerage
3@ 2441.0 85.47 87.03 22.40 2.85 3Z.80 100 320 Average
4 @ 2441.0 99,87 101.43 22,40  2.85 32.80 g0 0 Peak
3 24840 29,53 -24.47 34,00 30,99 28,47  2.87 32.40 g0 320 Awerage
6 2434.0 42,10 -31.90 74.00 43.56 282.47 2.87 32.80 100 0 Peak
T 8721.0 53.1% -Z0.81 74.00 42,50 37.%4 5,99 33.25 100 0 Peak
8 8721.0 38.83 -15.17 34.00 Zg.14 37.94 5,99 33.35 100 238 Average
9 11718.0 57.54 -16.46 74.00 41.64 39.24 9.41 32.76 100 [ Peak
10 17ig.0 44,67 -9.33 34.00 Z8.77 39.24  9.4] 32.76 100 345 Average
11 14538.0 63.87 -10.13 74.00 45.45 42,19 7.95 31.73 100 0 Peak
121 145380 50,27 -3.73 34.00 31.85 42.19 7.95 31.73 a0 125 dverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level (dBuvim) Date: 2007-09-09
FCC CLASS B
6B
a0p—! 3 6
I
2
s 30 224, 418. 612, B806. 1000
Frequency (MHz)
Bite . MCHB-HY
Clondition . LF-BILOG VERTICAL
EUT : FDA Brraat Phome
Fomeex - 120VAAIHz
Model . FE. 73112
Moe . BT T CHY 2441 Mzt Adapter
Eate - 5DHS
Flans . B2
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBu¥fu dB dBuV/im  dBu¥V  dBfw dB dB CiiL deg
[1 @ 33.0 37.42  -2.5% 40.00 46,14 16,71  2.26 27.69 100 350 QP
Z 1.3 2049 1057 000 Je26 7.5 2.1 Z7.60 100 0 Peak
3| 00,1 32.46 -5.04 43,50 53.38  9.63  3.57 Zg.l12 100 0 Peak
4 TBG.,2 35,85 -10.13 46,00 39.67 Z0.73  5.16 Z9.71 100 0 Peak
5 TR0 3871 -TL28 46,00 42,19 20,75 5,59 29,82 100 0 Peak
6 g0g.2 37,47 -2.53 46.00 40,79 20,76 5.71 29.79 100 0 Peak
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—omonne. FCC Test Report Report No. : FR783112
107 Level (dBuvim) Date: 2007-09-08
4]
FCC/CLASS-B
: -6dB
T
11 13
0 FCC CLASS-B (AVG)
54 = 1k -6dB
TH
aF h 1R
B 1000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz)
Site - BCHM-HY
Condition . HORN-6741-200705 VERTICAL
EUT - PO Svrart Phone
Fonrex o 120V AH=
Wodel . FR 73112
I : BT Tx CH39 2441 MH=+ Adapte:
Fate . 5-DHS
Flans . B2

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBu¥fu dB dBuV/im  dBu¥V  dBfw dB dB CiiL deg

1636.0 49,11 -24.89 74.00 354.04 325.96 .28 33017 100 0 Peak
1636.0 30.64 -23.36 54.00 35.37 25.9% .28 33.17 g0 246 hwverage

1 2

2 2

3 2316.0 28,40 -25.60 34.00 30.30 22.12 2.7 32.80 100 300 Average
4 23160 41.48 -32.52 T74.00 43.38 Z8.12 2.7%8 32.80 g0 0 Peak
3@ 2441.0 82.53 84,11 22,40 2.85 32.80 100 300 Average
6 @ 2441.0  95.67 97 .23 22,40  Z.85 32.80 g0 0 Peak

T 2486.0 41.60 -32.40 74.00 43.06 22.47  2.87 32Z.80 100 0 Peak

8 24360 2976 -Z4.24 34,00 31.22 Z8.47  2.87 32.80 100 300 Average
g 8697.0 51.75 -22.25 T4.00 41.01 37.94  6.04 33.34 100 0 Peak

10 86970 38.96 -15.04 54,00 28,22 37.%4  6.04 33.24 g0 327 hwerage
11 I0521.0 32,02 -15.98 74.00 44.63 38,79 7.50 32.90 100 0 Peak

12 1I0521.0 41.83 -12.17 34,00 28.44 38,79 7.50 32.90 g0 300 Awverage
13 L721.0 38.64 -15.36 74.00 42.74 39,24 9.4] 32.76 100 0 Peak

14 11721.0 43,95 -10.05 34.00 28.05 39.24 9.41 32.7% 100 285 hwerage
13 144660 64,48 -9.52 74.00 45,95 42.24 T7.97 31.67 100 0 Peak
L l4466.0 48,71 -5.28 34.00 30.16 42.24 7.97 31.67 100 286 Average

Remark: #5 and #6 Fundamental Signal
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Test Mode : Mode 15
Polarization : Horizontal

a0 Level (dBuvim) Date: 2007-09-08
FCC CLASS B
-GdB |
40 L
N 45
# 30 224, 418. 612, 806. 1000
Frequency (MHz)
Bite . MCHB-HY
Clondition . LF-BILOG HORIZONTAL
EUT . FDA Brraat Phome
Fomex + 120VAAIH=
Model . FE %3112
Mz . BT Tx CH?, 2480MHzt Adaphe:
Eate - 5DHS
Flans . B2
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBu¥fu dB dBuV/im  dBu¥V  dBfw dB dB CiiL deg
1 32.7 28,50 -11.50 40,00 37.z2Z 16,71  Z.26 ZT7.69 100 0 Peak
2 TH.1 30.60  -2.31 40.00 48.58  6.57 3.30 Z7.75 100 0 Peak
3 00,1 40,50 -3.00 43,30 53,42 9,63 3.57 Zz.lZ 100 288 Peak
4 Fe2.1 34,16 -11.84 46,00 37.64 20,75 5,59 Z9.82 100 0 Peak
5 g08.2 33.59 -1Z2.41 46,00 36.91 20,76  5.71 29.79 100 0 Peak
B 830.7 3Z.62 -13.38 46,00 35,46 20,82 5.90 29,56 100 0 Peak
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- Level (dBuvimn) . - - Date: 2007-09-08
3
it
FCC/CLASS-B
-6dB
T
9
7 FCC CLASS-B {AVG)
54 T -6dB
2 10
# 1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Site - BCHM-HY
Condition : HORN-6741-200705 HORIZONTAL
EUT - PO Svrart Phone
Fonrex o 120V AH=
Wodel . FR 73112
I : BT Tx CHS, 24200H=+ Adapte:
EFate : 3-DHS
Flane - E2

Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 2340.0 28.45 -25.55 .00 30.28 22,19  2.78 3Z2.80 100 327 Average
2 23400 41,60 -32.40 74,00 43,45 Z8.19  2.7%8 32.80 g0 0 Peak
3@ 2480.0 99 26 o722 22,47 2.87 32.80 100 0 Peak
4 @ 24200 24,21 85.67 28,47 Z.8T7 32.80 g0 327 hwerage
3 2423.5 64,65 -9.35 T4.00 66.11 28.47  2.87 32.90 g0 0 Peak
6@ 2483.5 51.03  -2.97 34,00 3Z2.49 28.47 2.87 32.80 100 32T Average
T 8622.0 53.81 -Z0.19 74.00 43,06 37.94  6.04 33.24 100 0 Peak
8 8682.0 39,30 -14.70 34.00 Z8.55 37.94  6.04 33.34 100 33 Awverage
9 I0521.0 59,27 -14.73 74.00 45.8%8 38.79 7.50 32.90 100 0 Peak
10 I0521.0 41.99 -12.01 34.00 Z&8.60 33,79 7.50 32.90 100 321 Average
11 144450 64,01 -9.99 74,00 45.46 42,22 7.97 31.64 100 0 Peak
121 144450 48,76 -5.24 34,00 30.21 42.22 T7.97 31.64 a0 286 hwverage

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

a0 Level (dBu\im) Date: 2007-09-08

FCC CLASS-B-
-6idB
a0p— 3 L
2
# 30 224, 418. 612, 806. 1000
Frequency (MHz)
Bite . MCHB-HY
Clondition . LF-BILOG VERTICAL
EUT : FDA Brraat Phome
Fomeex - 120VAAIHz
Model . FE 73112
Moe - BT T CH?%, 2480zt Adapter
Rate : 3-DHS
Flane - E2
Over Limit BReadintenna Cable Preamp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg
[1a 31.9 37.11 -2.89 40.00 45.33 17.30  Z2.16 27.68 100 355 QP
& 20,2 29,39 -10.61 40,00 4627 V.30 Z.8Z ZT7.6h 100 0 Peak
3| 00,1 32.02 -5.48 43.50 52.94 9,63  3.57 Zg.l12 100 0 Peak
4 Te6.2 34,74 -11.26 46,00 38,36 Z0.93  5.16 Z9.71 100 0 Peak
5 TR2.1 36,82 -9.18 46.00 40,30 20,75 5.59 Z9.32 100 0 Peak
B g08.2 36,22 -9.78 46,00 39.34 20,76 3.71 29.79 100 0 Peak
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- Level (dBuvim) Date: 2UU/-UY-ug
i}
FCC/CLASS-B
-6dB
I3
11
g FCC CLASS-B (AVG)
54 =7 ] 6B
3 12
m
# 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site . (BCHE-HY
Condition - HORN-A741-2007-05 WERTIC AL
EUT . P& Sveat Phone
Fomeex - 120VAAIHz
Madel . FE. 723112
Momre - BT T CH?®, 24800+ Adapter
Fate . 5-DHS
Flane - E2

Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBu¥fu dB dBuV/im  dBu¥V  dBfw dB dB CiiL deg
1632.0 32.36 -21.64 54.00 37.22 26.03 .28 33.17 100 245 hwerage
0

1 2
2 1632.0 49,31 -24.68 74,00 34,17 256.03  2.28 33.17 g0 Peak
3 2372.0 41.65 -32.35 T4.00 43.39 282.26  2.80 3Z.80 100 0 Peak
4 2372.0 28,33 -Z5.67 X4.00 30,07 Z8.26 2.80 32.80 g0 33 dverags
3 a 24200 95.28 96.74 22,47 2.8T7 32.80 g0 0 Peak
6@ 2430.0 20.09 81.35 2847  2.87 32.80 100 33 Average
T 24235 4871 -5.2% 34,00 50,17 Z8.47  2.87 32.80 100 33 dverage
8 2483.5 6l.82 -12.18 T74.00 63.28 28.47 2.87 32.80 100 0 Peak
9 g8706.0 53.28 -Z0.7Z T4.00 42,58 37.94 5,99 33.24 100 0 Peak
10 8706.0 38.12 -15.88 34.00 Z7.43 37.94  5.99 33.34 100 68 Average
11 I0521.0 58.89 -15.11 74.00 45,50 38,79 7.50 32.90 g0 0 Peak
12 0521.0 42,16 -11.84 34.00 Z28.77 38,79 7.50 32.90 100 33 Awverage
13 143250 64,13 -9.87 74.00 45.56 42.11 8.04 31.57 g0 0 Peak
0 g

14 1 14385.0 48.45 -3.55 54.00 29.88 4Z.11 .04 31.57 a0 238 hwerage

Remark: #5 and #6 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFA Antenna for WLAN and BT without connector and it is
considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used

Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Due Date Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2007 | Oct. 04, 2008
Analyzer (0O3CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26,200 | Jul. 25, 2008
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of i
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
The measured resultis ydBuV +U dB
for a level of confidence of approximately 95 (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of
— u(x) Ci Ci*u(x,)
Probability !
dB S
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'l= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
472
confidence of 95%  U=2Uc(y)
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